
 

 

  
    

    
   

 

   
  

 

  

    

  

    

   

  

 
 

 
 

 
 

 
 

 
©

B
la

ck
 &

 V
e

a
tc

h
 H

o
ld

in
g

 C
o

m
p

a
n

y
 2

0
1

7
. 

A
ll

 r
ig

h
ts

 r
e

se
rv

e
d

. 

FINAL

CLASS ENVIRONMENTAL 
ASSESSMENT FOR WATER AND 
WASTEWATER SERVICING IN THE 
COMMUNITY OF NOBLETON 

WATER SYSTEM CAPACITY 
OPTIMIZATION STUDY 

Study 1A 

B&V PROJECT NO. 196238 

PREPARED FOR 

Regional Municipality of York 

4 JUNE 2019 





          

 
        

   

    

      

    

       

     

       

       

     

      

   

   

   

      

       

   

      

      

      

      

      

   

    

    

    

   

      

    

    

      

    

    
[...]
20,300 people in 2006 to 34,900 people in 2031. This represents an increase of 14,600 people.  

Employment is expected to increase from 7,100 in 2006 to 11,900 in 2031, for an increase of 4,800. 

The York Region Official Plan does not specify population distribution within King Township. The 

population for the community of Nobleton, which is part of King Township, is discussed in this 

report. 

1.2.1.1 King Township Rural Official Plan 

The current King Township Official Plan was approved in 1970 and is known as the “Parent Official 

Plan” (Township of King, 1970). This document establishes land use, transportation, and 

development policies for King Township. 

In the 1990s, community plans were prepared for each of the villages in King Township (Nobleton, 

Schomberg, and King City) as well as for the hamlets. The Nobleton Community Plan was added to 

the King Township Official Plan through Official Plan Amendment 57, adopted by the Regional 

Council in 1997; the latest Office Consolidation was in 2005. 

1.2.2 Water and Wastewater Master Plan 

The Region updated the Regional Water and Wastewater Master Plan in November 2016. The 

objectives of this update are to: 

 Determine the water and wastewater infrastructure requirements needed to support provincially 

mandated growth forecasts and proposed community expansion; and 

 Develop a long-term strategy to ensure that the Region continues to serve its residents in an 

environmentally and economically sustainable manner (York Region, 2016). 

JANUARY 2019 8 



   

 

   

 

 

   

  

  

  

    

 

    

     

    

  

  

 

 

   

       

   

    

     

 

   
     

  

 

  

 

 

  

Regional Municipality of York | WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY 

The  updated Master Plan explains  how the Region will meet the sustainable growth goal by  

adopting a new “One Water” approach, which aims to realize the value of water whether in a lake, 

river, aquifer,  or municipal system. The updated Master Plan integrates  water and wastewater 

initiatives with the Region’s Official Plan, Transportation Master Plan,  and other strategies to 

ensure the needs to service growth are met cost effectively.  

The Master Plan recommended conducting a Schedule C Class EA project to provide alternatives to 

increase the water supply capacity to support proposed community expansion to about 9,500 

people by 2041 through either addition of new wells and/or revision of existing Ministry of the 

Environment, Conservation and Parks (MECP) Permit to Take Water (PTTW). Similarly, a Schedule 

C Class EA project was also recommended for wastewater servicing. 

This Class EA project aims to enable future development of the greenfield lands currently 

designated by the approved Nobleton Community Plan and fulfill King Township’s infill 

opportunities and intensification targets to the buildout residential population in an 

environmentally and economically sustainable manner. 

Inflow and infiltration (I/I) reduction is an integral part of the Master Plan’s Preferred Servicing 

Alternative. The aim of this reduction initiative is to reduce the loading on the wastewater 

conveyance system. In March 2016, the Region updated the Inflow and Infiltration Reduction 

Strategy, incorporating a One Water approach. The 2016 Inflow and Infiltration Reduction Strategy 

update sets the direction. For new developments, the strategy aims to prevent deficiencies in new 

sewers before the municipality can anticipate significant cost savings later. The 2016 Inflow and 

Infiltration Reduction Strategy update recommended raising construction and inspection 

standards, as well as engaging the Province to support implementation of new development design 

standards and construction practices. 

1.2.3 Proposed New Development in the Community of Nobleton 

In February 2018, the Region provided a proposed population increase in the community of 

Nobleton to 10,800 people. This proposed growth will be used as the basis for this Schedule C 

Class EA to assess alternative water and wastewater servicing solutions and select preferred 

alternatives to accommodate population growth to 10,800 people in the community of Nobleton. 

This will also enable future development of greenfield lands currently designated by the approved 

Nobleton Community Plan and fulfill King Township’s infill opportunities and intensification targets 

to 2041. 

1.3 PURPOSE OF THIS DOCUMENT 
A System Capacity Optimization Study of the Nobleton Water Resource Recovery Facility (WRRF) is 

to be completed as part of the Class EA for water and wastewater servicing in the community of 

Nobleton. The purpose of this report is to satisfy this requirement. The purpose of the System 

Capacity Optimization Study is to evaluate the flows and loads that can be accommodated by the 

existing system with little or no investment. 

BLACK & VEATCH | Introduction 9 



    

 

   

  

   
    

  

   

 

  

 

  

 

     

   

   

    

     

  

   

 

 

 

  

WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY | Regional Municipality of York 

2 Existing Wastewater System 

2.1 WASTEWATER COLLECTION SYSTEM 
The Nobleton wastewater collection system consists of a gravity sewage system which includes two 

pumping stations. Bluff Trail PS in the northeast of the catchment and Janet Avenue Pumping 

Station (PS) toward the south of the catchment. The Janet Avenue PS pumps all of the flows from 

the catchment to the Nobleton WRRF. 

The current network does not cover all of the community of Nobleton, and some areas are still on 

septic tanks. There is currently an ongoing plan that will connect the remaining properties to the 

sewer system by 2021. This plan will include the installation of additional sanitary sewers that will 

drain to the Janet Avenue PS. 

The PS at Janet Avenue was constructed in 2012 to convey the flows from the community of 

Nobleton to the WRRF. As-built drawings shows a wet well/dry well arrangement of the PS. From 

these drawings, it was inferred that initially the flows enter an inlet chamber before draining 

through one of three orifices into the wet well. The volume of the wet well is approximately 20 m3. 

Above the wet well, there is a larger area that the flow can fill during wet weather. In the dry well, 

three dry pit submersible non-clog pumps operate on a two-duty and one-standby regime. In 

addition, there is an emergency overflow at the PS that prevents flooding if there are issues with the 

pumps. A section of the Janet Avenue PS is shown in Figure 2-1. 

From the telemetry data and the flow survey calibration, the existing pump capacity was estimated 

to be 53 L/s at 54 TDH for each pump. The pumps currently operate as two-duty and one-standby 

arrangement which gives a firm capacity of 106 L/s. The maximum pump rate which has occurred 

was in 2017 with a rate of 97 L/s. 

The existing forcemain delivers the flow from the Janet Avenue PS to the Nobleton WRRF. The 

existing forcemain is a 300mm polyvinyl chloride (PVC) pipe. It rises from the PS at Janet Avenue to 

a peak level of 284.02 mAD along King Road before dropping down to a level of 242.25 mAD at the 

Nobleton WRRF. 

JANUARY 2019 10 



   

 

   

 

      

 

 

Regional Municipality of York | WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY 

Figure 2-1: Section of Wet Well at Janet Avenue PS (As-Built Drawings, 2012) 

BLACK & VEATCH | Existing Wastewater System 11 



    

 

   

   
  

  

 

 

  

  

  

 

  

   

 

  

   

  

    

 

   

 

  

 

WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY | Regional Municipality of York 

2.2 WASTEWATER TREATMENT PLANT 
The Nobleton WRRF is an extended aeration plant with tertiary filtration. The rated capacity is 

2,925 m3/day with a peak design flow of 9,177 m3/day. The plant was originally designed to service 

6,500 people and approval was granted to increase to 6,590 people. The treatment facility consists 

of the following unit processes prior to discharge to the Humber River via a constructed wetland: 

 Inlet Works: Screening and Grit Removal System; 

 Secondary Treatment: Extended Aeration Activated Sludge Process with Nitrification; 

 Tertiary Filtration and UV Disinfection: Deep Bed Granular Filters, Continuous Backwash System 

equipped with Filter Reject Tanks; 

 Chemical Feed System: Alum and Sodium Hydroxide; and 

 Sludge Handling System with a gravity thickener and a thickened sludge storage tank. 

Figure 2-2: Nobleton WRRF Process Schematic (Source: Nobleton WRRF Operation Manual) 

Figure 2-2 presents a process flow schematic of the Nobleton WRRF.  Preliminary treatment 

consists of one mechanically cleaned bar screen and one manual bar screen, and two vortex grit 

removal systems. Secondary treatment consists of two rectangular aeration basins equipped with 

fine bubble diffusers.  Three blowers (two duty, one standby) are used to supply process air. The 

mixed liquor from the aeration tanks flows into two circular secondary clarifiers for sedimentation. 

The clarifier effluent flows by gravity into four Parkson continuously backwashed, upflow, deep bed 

granular media filters (DynaSand). Tertiary effluent is disinfected year-round using UV 

disinfection. UV disinfection consists of two banks of Trojan low pressure, high intensity UV lamps. 

The treated effluent from the facility is discharged by gravity via 1.5 km of 450 mm concrete pipe to 

the Humber River via a constructed wetland. 

JANUARY 2019 12 



   

 

   

   

 

 

  

 

 

    

  

     

  

Regional Municipality of York | WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY 

Waste activated sludge (WAS) from the secondary clarifiers is gravity thickened in a sludge 

thickening tank, and then conveyed to an aerated sludge holding tank for storage. Supernatant from 

the sludge thickening tank is returned to the headworks upstream of the screens. The thickened 

sludge is hauled to the Duffin Creek WPCP for disposal. 

Phosphorous is precipitated by alum addition at upstream of the secondary clarifier inlet and the 

tertiary filter influent channel. Sodium hydroxide can be added to the aeration tanks to provide 

supplemental alkalinity. Currently, sodium hydroxide is not added as there is sufficient alkalinity in 

the raw sewage to sustain nitrification. 

Table 2-1 presents a summary of major process equipment and reactors for each unit process. 

Table 2-1.  Unit Process Summary 

ITEM UNIT VALUE  (1)  COMMENTS  

Screening  System  

Number  of Screens  #  2  One  mechanical  duty unit  

One  manual  standby  unit  

Type   mm  12  

50  

Mechanical  

Manual  

Peak  Flow  Capacity (Duty)  MLD  9.177  Mechanical  Only  

Grit  Removal  System  

Number  of Grit Tanks  #  2  

Type  -  -  Vortex,  with  mechanical  

mixers  

Dimension   m  2.0  Diameter  

Capacity    MLD  9.177  PHF  Rate  

For  each  Grit Tank  

Screening  Screw  Conveyor  

Number  of Conveyors  #  1  

Dimensions  mm  292 x  6,180  Diameter  x Length  

Inlet Capacity  m3/h  1.5  

Discharge  Capacity  m3/h  1.5  

Aeration  Tanks  

Number  of Tanks  #  2  Only one  tank  is currently in  

operation  

Dimension  (each)  m  18 x  13.5 x  6.3 Width  x Length x  Height 

(SWD)  

Volume  (each)  m3  1,536  

Volume  (total)  m3  3,072  

BLACK & VEATCH | Existing Wastewater System 13 



    

 

   

     

     

  

    

   

     

 

    

   

 

    

   

        

    

   

     

   

      

      

         

       

     

        

          

          

      

        

        

     

     

WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY | Regional Municipality of York 

ITEM UNIT VALUE (1) COMMENTS 

Air Blowers 

Number  of Blowers  #  3  Two  duty/one  standby,  22  

kW  each  

Capacity  L/sec 213 Each (Rated at 70 kPa)  

Diffusers 

Type  - - Fine bubble membrane 

diffusers  

Total Number of Diffusers - 1,452  726 each tank 

Design  Clean  Water  Transfer  

Efficiency  

%  37.3  

Secondary Clarifiers 

Number of Systems #  2  

Dimensions m  15.15 x  4.85  Diameter  x Depth (SWD)  

Surface  Area  (Total)  m2  360  Two  units  

Tertiary Filter 

Type  - - Parkson DynaSand® deep 

bed  granular  filters  

Number of Filter Cells #  4  Two modules per filter cell 

Filtration Area (Total) m2  37.2  

Filtration Depth m  2.4  

Media Grain Size mm 1.4  

Uniformity Coefficient - 1.6  

Filter Reject Pumping 

  Number  of Pumps  - 2  One duty, one  stand-by  

Type - Submersible 

Capacity L/s  7.8  Each, at 10 TDH  

Filter Drain Pumping 

Number of Pumps - 2  One  duty, one  stand-by  

Type - Submersible 

Capacity L/s 5 Each, at 14.4 TDH 

Chemical Feed: Phosphorus Removal 

Chemical - Alum (48%)  

Storage Capacity m3  20  

UV Disinfection 

Peak Flow Capacity MLD 9.177  

JANUARY 2019 14 



   

 

   

     

  

   

   

       

      

     

    

     

         

    

 

      

       

     

     

   

     
 

  
  

   

 

 

    

  

  

Regional Municipality of York | WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY 

ITEM UNIT VALUE (1) COMMENTS 

Number of Banks #  2  Low-pressure,  low  intensity 

system  

Number of Modules #  12  

Number of Lamps #  72  

Channel mm 458 x 8,000 Width x Length 

Total Channel Depth mm 1,450 

Design UV Transmission % 65 Minimum 

Design Influent TSS mg/L 30 30-day average  

Sludge Thickening Tank 

Tank Dimensions m 4.1 x 4.2 x 6.35 Length x Width x SWD 

Total Tank Volume m3  109  

Emergency Sludge Loading Pump 

Capacity  

L/s  25  At 12-meter  TDH  

Aerated Sludge Holding Tank 

Tank Dimensions m  6.52 x 4.2 x 4.75 Length x Width x SWD 

Total Tank Volume m3  130 

Diffuser Type - - Course bubble diffuser 

Sludge Loading Pump Capacity L/s  - At 12-meter  TDH  

Notes:    

(1) Based on Certification of Approval Number No. 1506-9P4GR8 

2.3 TREATMENT OBJECTIVES 
According to the Ontario Ministry of the Environment, Conservation and Parks (MECP) facility 

classification under O.Reg 129/04, Licensing of Sewage Works Operators (made under the Ontario 

Water Resources Act, 1990), the Nobleton WRRF is classified as a Class III wastewater treatment 

facility. It is operated under Amended Environmental Compliance Approval (ECA) No. 8678

B38R26 issued September 20, 2018. The plant is required to meet monthly concentration limits for 

carbonaceous BOD5 (CBOD5), TSS, TP, and total ammonia nitrogen (TAN), and monthly average 

loading limits for these parameters. Table 2-2 presents the existing ECA effluent objectives and 

limits for the Nobleton WRRF. 

BLACK & VEATCH | Existing Wastewater System 15 



    

 

   

   

 

   

     

   

    

 
 

 

 

     

 

WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY | Regional Municipality of York 

Table 2-2: Nobleton WRRF ECA Effluent Objectives and Limits (Certification of Approval Number No. 8678-B38R26) 

PARAMETER 

EFFLUENT 

OBJECTIVES  

(mg/L)  

EFFLUENT LIMITS 

MONTHLY AVERAGE 

CONCENTRATION  (mg/L)  

ANNUAL TOTAL EFFLUENT 

LOADING (kg/yr)  

CBOD5  5.0  10.0  - 

TSS 7.0 10.0 - 

TP 0.1 0.15 160 

TAN 
0.5  (May 1 –  Oct 31 )

2.0  (Nov  1 –  Arp  30)

 1.0  (May 1 –  Oct 31 )  

3.0  (Nov  1 –  Apr  30)  
- 

E. coli (1)  100 CFU/100 mL  200 CFU/100 mL  - 

pH  
6.5  –  8.5  

inclusive  

6.0  –  9.5   

inclusive  
- 

 

Notes: 

1. Based on monthly geometric mean density. 

JANUARY 2019 16 



   

 

   

  

    

      

   

   

     

    

    

   

 

     

 

   

 

 
  

    

 

   

  

  
 

   

 

 

   

 

Regional Municipality of York | WASTEWATER SYSTEM CAPACITY OPTIMIZATION STUDY 

3 Design Basis for System Assessment 

3.1 DESIGN BASIS USED IN 2007 DESIGN 

The Nobleton WRRF was originally designed in 2007 to provide for a service population of 6,500 

people. The overall design flows used in the 2007design are as follow (TSH Design Report, 2007): 

 Average per capita sewage flow 450 L/c/day 

 Average daily design flow 2,925 m3/day (2.925 MLD) 